
 

 
 
 
May 09, 2022 
 
Mr. Christopher Carthy, Chairman 
and Members of the Planning Board 
Town of North Castle 
17 Bedford Road 
Armonk, NY 10504 
 
RE: JMC Project 20101 
 The Summit Club at Armonk Residential 
 Bedford Road (Route 22) 
 Town of North Castle, NY 
 

Response to Town Comments Resubmission 
 
Dear Chairman Carthy and Members of the Planning Board: 
 
On behalf of the owner and applicant, Summit Club Partners, LLC, we are pleased to submit the 
following documents for your continued review of the Site Plan Application for the proposed 
residential development on The Summit Club residential property: 
 
1. JMC Drawings: 
 

Dwg. No. Title        Rev. #/Date 
 
C-000 Cover Sheet       6 05/09/2022 
[...]
information available from the investigation, it is assumed that the flow direction in the 

project site area is generally to the west.  

 

The subject parcel for the STP and residential complex is a part of lot 101.02-1-28.2 (568 

Bedford Road) and the golf course is on parcel 101.02-1-28.1 (570 Bedford Road). There 

are fourteen (14) currently private wells onsite, which are at least 50 feet away from the 

STP outfall line. The STP shall be serviced by a dedicated 1” water service line that runs 

from the proposed potable water treatment building adjacent to the existing STP building.  



Summit Club STP Replacement 5 
R&M Job No.: 2021-201  

SECTION III 

 

PROPOSED TREATMENT PLANT CAPACITY 

 

 

SANITARY SEWAGE FLOW  

The average daily design flow for sewage is the average of the daily volumes of sewage 

to be received at the STP for a continuous twelve (12) month period.  For the community 

and golf club, the flow is determined by the criteria from Table B3 – Typical Per-Unit 

Hydraulic Loading Rates from the Department of Environmental Conservation (NYS DEC) 

“Design Standards for Wastewater Treatment Works, Intermediate Sized Sewage 

Facilities” (2014 Edition) as follows: 

 

1.  Townhomes  162 Bedrooms @ 110 gpd/Bedroom   = 17,820 gpd 

2.  Bar & Grill  35 Seats @ 16 gpd/Seat* = 560 gpd 

3.  Restaurant  252 Seats @ 28 gpd/Seat* = 7,056 gpd 

4.  Golf Tournament 144 Golfers @ 16 gpd/Golfer* = 2,304 gpd 

5.  Country Club 20 Employees @ 12 gpd/Employee* = 240 gpd 

6.  Golf Course (GC) 15 Employees @ 12 gpd/Employee* = 180 gpd 

7.  Seasonal GC Staff 12 Bedrooms @ 60 gpd/Bedroom* = 720 gpd 

8.  Pool 257 Swimmers @ 8 gpd/Swimmer* = 2,053 gpd 

9.  Spas 24 Swimmers @ 8 gpd/Swimmer* = 192 gpd 

10.  Excess Pool Deck  170 Swimmers @ 8 gpd/Swimmer* = 1,363 gpd 

11.  STP Equipment 
Washdown/Lab  

___ 55 gpd = 55 gpd 

 Proposed Total Flow   = 32,543 gpd 

 
 Future Total Flow (Including Add’tl Guest Cottages + 

Townhomes)  

= 8,360 gpd 

 

  Total Average Daily Design Flow = 40,903 gpd 

 SAY = 45,000 gpd 

 

*These identified per-unit hydraulic loading rates in the above table have been reduced 

by 20% because they follow the guidelines set in the NYS DEC design standards for 

establishments with water-saving plumbing fixtures.  



Summit Club STP Replacement 6 
R&M Job No.: 2021-201  

 

In the table above, items 1-9 result in a proposed flow of 32,543 gpd and the breakdown 

also includes planned future flows with a maximum contribution of 12,457 gpd. 

Therefore, a maximum average daily design flow of 45,000 gpd will be used to size the 

STP for the purposes of this report.  

 

The State Pollutant Discharge Elimination System (SPDES) Permit No. 0069299 for the 

existing STP established an effluent limitation for flow of 0.016 MGD (16,000 gpd), while 

the actual flows are minimal and taken care of with temporary facilities while the golf 

course is closed for renovations. Since this report will evaluate and involve the complete 

replacement of the existing STP, the flow through the STP is proposed to increase to 

45,000 gpd. With the existing discharge permit being expired and the increase in flow, a 

new SPDES Permit will be obtained from the NYS DEC as required.  

 

In accordance with “Figure 1” of the Ten State Standards, the peak hourly flow for a 

population of approximately 600 (45,000 gpd  75 gpd per person) is 3.93 times the 

average daily flow rate.  Peak hourly flow is therefore calculated to be 45,000 gpd x 3.93 

= 176,850 gpd (122.81 gpm, say 123 gpm).   

 

  



Summit Club STP Replacement 7 
R&M Job No.: 2021-201  

SECTION IV 

 

INFLUENT SEWAGE CHARACTERISTICS 

 

The standard influent untreated sewage design characteristics provided in the New York 

State Department of Environmental Conservation (NYS DEC) “Design Standards for 

Wastewater Treatment Works, Intermediate Sized Sewage Facilities” (2014 Edition) are 

as follows: 

 

BOD5: 155-286 mg/L  

TSS: 155-330 mg/L 

TP: 6-12 mg/L 

Ammonia: 4-13 mg/L 

FOG: 70-105 mg/L 

 

Based on the above influent sewage characteristics and influent flow of 45,000 gallons 

per day, the influent loads that the expanded STP shall be capable of treating have been 

calculated as follows: 

 

lbs. of pollutants  =  mg / L pollutant x 8.34 lb. / gal.  x  flow (Q) in gals. / day x 10 -6 

 BOD5: 240 mg/L x 8.34 lb. /gal. x 45,000 gpd x 10-6 = 90.07 lb. BOD5 / day 

 TSS: 240 mg/L x 8.34 lb. /gal. x 45,000 gpd x 10-6 = 90.07 lb. SS / day 

 TKN:  40 mg/L x 8.34 lb.  /gal. x 45,000 gpd x 10-6 = 15.01 lb. TKN/day 

 TP: 8 mg/L x 8.34 lb. /gal. x 45,000 gpd x 10-6 = 3.00 lb.  TP/day 

  



Summit Club STP Replacement 8 
R&M Job No.: 2021-201  

SECTION V 

 

EFFLUENT REQUIREMENTS 

 

The treated effluent from the proposed Summit Club community and golf club will 

discharge to surface water, an onsite tributary to Byram River classified by NYS DEC as a 

Class D stream. Class D streams do not typically support any uses for drinking water, 

public swimming, fishing or fish propagation due to inconsistencies in flow and effluent 

dilution ratio. Therefore, the receiving tributary is classified as an “intermittent stream,” 

which has typical effluent limits as specified in Table B-4B of the NYS DEC standards. 

 

Consequently, we expect that the State Pollutant Discharge Elimination System (SPDES) 

permit to align with these limits. The 30-day arithmetic average flow limit listed on the 

permit will be the design flow of 45,000 GPD, and the preliminary effluent limits for the 

parcel provided by the NYS DEC Division of Water Quality specific to the project are 

outlined below: 

 

BOD5: 5.0 mg/L Daily Max. 

TSS: 

Settleable Solids: 

10.0 mg/L Daily Max. 

0.1 mg/L Daily Max. 

Ammonia (Summer): 

Ammonia (Winter): 

Phosphorus:  

Fecal Coliform: 

Fecal Coliform: 

0.9 mg/L Daily Max.  

1.8 mg/L Daily Max.  

1.0 mg/L Monthly Average 

400 No./100 mL (7-day geometric mean) 

200 No./100 mL (30-day geometric mean) 

 

The daily maximum limit for the Summer is applicable between June 1st through October 

31st each calendar year, while the limit for Winter applies November 1st through May 31st. 

Based on the selected Purestream Biologically Engineered Single Sludge Treatment 

(BESST) process for the STP replacement, the following effluent quality is anticipated: 

 

BOD5: < 5.0 mg/L 

TSS: < 10.0 mg/L 

Ammonia: 

Phosphorus: 

Fecal Coliform: 

< 0.9 mg/L 

< 1.0 mg/L 

< 200 No./100 mL (30-day geometric mean) 

 

The effluent quality is expected to meet or exceed the effluent requirements.  



Summit Club STP Replacement 9 
R&M Job No.: 2021-201  

SECTION VI 

 

TREATMENT OPTIONS 

 

Based on density restrictions, formal sewage treatment must be provided for the 

proposed project. Generally, two options are available:  

• Off-Site Treatment and 

• On-Site Treatment. 

 

Off-Site Treatment 

 

Off-site treatment requires that there be an existing STP which: 

 

• is sufficiently close to the project site to allow for economical transfer of 

sanitary sewage flow from the project site to the host STP site; 

• has sufficient uncommitted excess capacity for the expected proposed and 

future sanitary sewage flow (if any); and 

• is capable of treating the sewage to the required effluent quality. 

 

After reviewing the site and the surrounding area, no STP sites were found that could 

potentially serve as an optimal alternative to replacing the existing STP and have the 

capacity to receive sewage from the Summit Club golf course and residential complex, 

and therefore we have concluded that it is not feasible to use an off-site treatment option. 

 

On-Site Treatment  

 

Some onsite treatment plants use extended aeration process or Rotating Biological 

Contactors (RBCs) followed by a deep bed denitrification filter(s). Other STPs use 

Sequencing Batch Reactors (SBR), Membrane Bio-Reactors (MBR), and the Biologically 

Engineered Single Sludge Treatment (BESST) process.  

 

The BESST process was selected for the project based upon its record of process stability 

and ability to consistently achieve the NYS DEC & Westchester County sanitary sewage 

design goals for treatment of sanitary sewage.  

 

Sanitary sewage will be transported to the STP from the residences and amenities 

complex via an 8” PVC gravity collection and conveyance system designed by JMC, PLLC. 

 

 



Summit Club STP Replacement 10 
R&M Job No.: 2021-201  

Description of Selected BESST Treatment Process: 

 

The BESST process is a continuous flow modified extended aeration process. Sewage 

enters first into the anoxic chamber where it mixes with Return Activated Sludge (RAS) 

from the clarifier.  The nitrogen removal process is completed here as nitrite (NO2-N) and 

nitrate (NO3-N) produced in the aeration zone are converted to nitrogen gas (N2).  Some 

of the influent BOD5 is consumed in this denitrification process.  The dissolved oxygen 

(DO) level is maintained below 0.2 mg/l, and submerged mixers keep mixed liquor 

suspended solids (MLSS) in suspension. 

 

The mixed liquor is transferred by gravity from the anoxic chamber to the far end of the 

aeration chamber through a submerged transfer pipe. BOD5 removal and nitrification take 

place here as the mixed liquor is aerated by fine bubble air diffusers. The aerated mixed 

liquor then flows into the bottom of the clarifier by means of a baffle. 

 

In the clarifier, solids settle to the bottom as the supernatant flows over the effluent weir 

and is gravity discharged to the effluent recharge system.  Waste Activated Sludge (WAS) 

sludge is returned to the sludge holding tanks. 

  



Summit Club STP Replacement 11 
R&M Job No.: 2021-201  

SECTION VII 

TREATMENT FACILITY DESIGN 

 

Drawing No. 1 – STP Site Plan shows the proposed location of the STP and effluent piping 

connecting into the existing outfall line that discharges to surface water. Drawing No. 2 - 

Hydraulic Profile illustrates the proposed hydraulic flow profile of sewage and sludge 

flows through the STP through the existing sewer manhole that will be used as the 

connection point into the outfall line. 

 

The proposed sewage treatment and disposal facilities will consist of an equalization 

tank, a 45,000 gpd BESST process train including a sludge holding tank, an influent 

screening device and constant head box on a precast concrete access slab, a proposed 

flow metering effluent manhole, approximately 300 feet of 6” PVC piping to reach the 

existing outfall piping, and a proposed 20-ft by 35-ft masonry STP building containing a 

tertiary filter and two (2) UV treatment units. Each step of the process and the required 

support systems are described below. 

 

All side walls, end walls, bottom, and partitions of the BESST process and equalization 

tanks shall be of structural grade ASTM-A36 steel plate and all internal piping will be 

constructed of type 316 stainless steel. There shall be full grating over each of the BESST 

tanks, including the tertiary filter within the building, and two (2) stairs for Operator access 

to the BESST process tank and tertiary filter that extend above grade. The perimeter of 

the process tank and filter will be equipped with galvanized steel safety handrails and 

kickplate at top of tank elevation.  

 

Influent Equalization Tank 

 

The 8” diameter PVC gravity sewer line has a proposed invert into the equalization tank 

set at 4.25 feet below the top of tank elevation. The existing flow equalization tank will 

be equipped with two (2) Goulds Model 3887 non-clog submersible pumps to convey 

sanitary sewage out of the tank to the anoxic tank internal to the BESST process train. 

Each pump will have the capacity to handle at a minimum the peak influent flow of 45 

gpm at 13.26 ft. TDH. Pump performance curves can be found in Appendix B.  

 

The equalization volume in the tank will be provided between the lead pump “off” 

elevation to the lag pump “on” elevation, consisting of a proportion of the daily average 

flow, sludge holding tank volume, and tertiary filter volume. 

   



Summit Club STP Replacement 12 
R&M Job No.: 2021-201  

Equalization Volume Required = 20% of Daily Average Flow + 25% Sludge 

Holding Tank Volume + 5% Daily Flow Filter 

Volume  

 = 45,000 x 0.20 + 13,757 x 0.25 + 45,000 x 

0.05 

Total Required Equalization 

Volume 

= 14,689.25 gallons (1,963.80 cu. ft.) 

   

The minimum vertical difference between “Lag Pump On” float level elevation and the 

“Lead Off” float level elevation shall be 5.0 ft.  This will provide a total equalization storage 

volume of 15,051 gallons, which is well above the minimum calculated above.   

 

The applicable criteria of Chapter 60 “Screening, Grit Removal and Flow Equalization” of 

the Ten State Standards including general criteria and the special considerations and 

standards for flow equalization structures. The 34’-0” x 12’-0” x 7’-0” SWD equalization 

tank has full grating over the tank with removable panels for operator access. Operation 

of the pumps will be controlled by use of a pressure transducer, and all pressure 

transducer and tank elevations are shown below: 

 

Float Height 

Top of Equalization Tank 585.75 

Approximate Grade El. 585.50 

Influent Line El. 581.50 

High Water Level Alarm 581.25 

Lag Pump On 580.75 

Lag Pump Off 578.75 

Lead Pump On 577.75 

Lead Pump Off 575.75 

Low Water Level Alarm 575.25 

Bottom of Equalization Tank 573.75 

Table – Equalization Pump Float Levels 

 

Influent Screening Device 

 

The two (2) explosion proof submersible raw sewage pumps specified in the previous 

section will pump the sewage from the equalization tank to a covered fine bar screen via 

two (2) 3” diameter force mains. The bar screen shall be mounted on the precast concrete 

access slab that is located between the proposed equalization and BESST process tank. 

See Drawing No. 1 – STP Site Plan for proposed location of the access slab. The screen 



Summit Club STP Replacement 13 
R&M Job No.: 2021-201  

will have the capacity to process the flow from both equalization pumps in the event that 

they run simultaneously. The screened solids will be disposed of manually. The selected 

screening device is a model MB 260T by Or-Tec, Inc. with a 2 mm screen opening. The 

screened influent will pass through a constant head box prior to being conveyed to the 

anoxic tank via gravity.  

 

Anoxic Compartment  

 

See Appendix C – Manufacturer’s Process Calculations for Anoxic Compartment 

calculations. 

 

The equalized sewage will enter the anoxic compartment where it will mix with the return 

activated sludge (RAS) which is returned from the bottom of the clarifier by means of air 

lift pumps. This anoxic compartment will act as a selector conditioning zone for the 

microorganisms which will consume the pollutants in the sewage.  Some of the influent 

BOD5 will be consumed by the denitrifying bacteria as they complete the nitrogen removal 

process (Denitrification) and convert nitrate (NO3) to nitrogen gas (N2).  Two (2) electric 

submersible mixers on slide rail assemblies with manual hoists will be provided within 

the anoxic compartment to prevent settling. The mixed liquor will flow into the far end of 

the bottom of the aeration compartment through a submerged transfer pipe. 

 

The BESST anoxic zone will be 14’-0” wide by 4’-0” long (plan view at the water level), and 

have a 10’-6” effective depth (12’-0” total sidewall depth). The total volume of the anoxic 

zone shared between the two trains shall be 993.85 cu.ft. (7,434.0 gallons) . With a design 

flow of 45,000 GPD, the detention time will be 3.96 hours. 

 

Aeration Compartment  

 

See Appendix C – Manufacturer’s Process Calculations for Aeration Compartment 

calculations. 

 

The mixed liquor will be aerated by a fine bubble air diffusion system to provide process 

oxygen and prevent solids settlement.  The remaining BOD5 will be removed and the 

nitrification process which begins as ammonia (NH3) is converted to nitrite (NO2) and 

nitrate (NO3).  The mixed liquor will then flow into the bottom of each clarifier by means 

of a baffle design integral to the clarifier. Return sludge will be removed from the bottom 

of each clarifier and pumped to the anoxic zone by means of air lift pumps. Oxygen levels 

in each aeration compartment will be controlled by utilizing a portable hand-held D.O. 

monitoring probe and adjusting the manual VFD’s on each blower.  



Summit Club STP Replacement 14 
R&M Job No.: 2021-201  

The air requirement for the aeration tanks is determined by the manufacturer based on 

the oxygen and air consumption rates, including a safety factor of 5 scfm. The calculation 

is outlined below:  

 

Air Flow Rate Required: 

 

𝑂𝑥𝑦𝑔𝑒𝑛 =  𝑄((𝑆𝑂 − 𝑆𝑅)/0.68) − 1.42𝑃𝑋 +  4.57𝑄(𝑁𝑂 − 𝑁) 

 

𝑂𝑥𝑦𝑔𝑒𝑛 =  170.33((0.24 − 0.0037)/0.68) − 1.42(14.004) +  4.57(170.33)(0.04 − 0.001) 

 

𝑂𝑥𝑦𝑔𝑒𝑛 =  69.655 𝑘𝑔 𝑂2/𝑑𝑎𝑦 

 

𝐴𝑖𝑟 = 𝑂2(
𝑐𝑆

𝑐𝑆 − 2
)(

𝑜𝐾

0.024𝑎
)  

 

𝐴𝑖𝑟 = 69.655(
8.1224

8.1224 − 2
))(

1.30

0.024 ∗ 30
)  

 

𝐴𝑖𝑟 = 166.85 𝑁𝑚3/ℎ 

 

𝐴𝑖𝑟 = (166.85
𝑁𝑚3

ℎ
∗ 35.31

𝑚3

𝑓𝑡3
∗

1 𝑚𝑖𝑛

60 ℎ𝑟
 ) = 98.19 𝑐𝑓𝑚 + 5 𝑐𝑓𝑚 = 

 

𝐴𝑖𝑟 = 103.19 𝑐𝑓𝑚 

 

Therefore, for each aeration tank the required amount of air is 51.60 cfm, and the air 

provided for the aeration tanks will come from the main process blower. See Appendix C 

for a breakdown of the manufacturer’s BESST calculations as well as a list of inputs for 

the above calculations.  

 

Each proposed aeration compartment will be 14’-0” wide by 9’-2 ½” long (plan view at the 

water level), and have a 10’-6” effective depth (12’-0” total sidewall depth). The aeration 

volume in each treatment train will be 1,757.69 cu.ft. (13,147.5 gallons), for a total volume 

of 3,515.37 cu.ft. (26,295 gallons). With the design flow of 45,000 GPD, the detention time 

will be 14.02 hours. The combined detention time for the anoxic zones and the aeration 

zones will be 17.98 hrs. 

 

 

 

 



Summit Club STP Replacement 15 
R&M Job No.: 2021-201  

Clarifier 

 

See Appendix C – Manufacturer’s Process Calculations for Clarifier calculations. 

 

The clarifier has a triangular cross-section. Mixed liquor will enter the clarifier through the 

baffle at the bottom of the clarifier and flow upward.  As the mixed liquor rises, heavier 

solids settle out, and in effect, form a blanket which filters out colloids and very fine 

particles.  A distinct interface forms between the supernatant and the sludge blanket.  An 

air lift pump will be used to remove the activated sludge from the bottom of the clarifier 

and either discharge it to the anoxic chamber or waste it to the sludge storage tanks.  

Nitrified return activated sludge (RAS) will be recycled to the anoxic chamber to maintain 

the biomass concentration required for the treatment process.  The RAS rate is proposed 

to be 4 times the design flow rate for the STP (45,000 GPD x 4 / 1440 min/day / 2 process 

trains = 62.50 gpm per process train).   

 

Since there are two (2) sludge airlifts rated at 13 scfm each and two (2) skimmer airlifts 

rated at 5 scfm, the required amount of air for the airlift lines is 36 scfm. The airlift 

calculations from the manufacturer and performance curves are shown in Appendix C. 

 

Periodically, waste activated sludge (WAS) will be pumped to the sludge storage tanks to 

control the solids retention time (SRT) of the biomass. FOG and skimmings will be 

transferred through the airlift system back to the sludge holding tanks.  The design SRT 

is 29.2 days.  An air lift skimmer will be used to remove floatables such as light plastics, 

fats and oils from the surface of the clarifier.  Clarifier supernatant flows over a weir into 

a trough and flows by gravity to the tertiary filter.  

 

Each clarifier will measure 14’-0” wide by 11’-0” long (plan view at the water level), and 

have a 10’-6” effective depth (12’-0” total sidewall depth). Each clarifier has a volume of 

811.76 cu.ft. (6,072 gallons), for a total of 1,623.53 cu.ft. (12,144 gallons). Detention time 

in the clarifiers at average flow of 45,000 gpd will be 6.48 hrs. The combined detention 

time for the anoxic zones, the aeration zones, and the clarifiers will be 24.46 hrs.  Surface 

loading rate will be 146.10 GPD/sq.ft. (45,000 gpd/(2 units X 154 sq.ft. per unit) and weir 

loading rate will be 1,607.14 GPD/Ft. (45,000 GPD/(2 Units X 14’-0” L)). These values are 

within the limitations set forth by the Ten States Standards. 

 

 

 

 

 



Summit Club STP Replacement 16 
R&M Job No.: 2021-201  

Blowers 

 

1. Process Air / Airlift Blowers 

A total of two (2) blowers, each with a minimum capacity of 148 scfm, will be 

provided for the aeration tanks and sludge airlifts, which is greater than the 

required capacity of 138.19 cfm (103.19 cfm + 36.0 cfm = 138.19 cfm) for both 

tanks, See Appendix C – Manufacturer’s Process Calculations for the aeration and 

airlift calculations. One (1) blower will act as the duty blower, and the standby 

blower will as function as a common spare for the aeration/airlift, the equalization 

tank, sludge holding tank, and tertiary filter. The blower selected for this duty is the 

Kaeser Model BB69C with a 10.0 HP motor. See Appendix D for blower 

performance data. Each blower will be supplied with a manual VFD control system 

with an electrical bypass. High and low pressure switches will be provided with 

manual valves to accommodate usage of the standby blower. 

 

2. Equalization Tank / Sludge Holding Tank Air Blowers 

Two (2) blowers, each with a minimum capacity of 74 scfm, will be dedicated for 

the equalization and sludge holding tanks. This minimum capacity is greater than 

the required capacities of the equalization tanks and sludge holding tank of 18.81 

cfm and 55.22 cfm, respectively. The blower selected is the Kaeser Model BB52C, 

with a 5.0 HP motor, see Appendix D for blower performance data. Each blower 

will be supplied with a manual VFD control system with an electrical bypass. High 

and low pressure switches will be provided with manual valves to accommodate 

usage of the standby blower. 

 

3. Tertiary Filter Air Blower 

One (1) duty blower, with a minimum capacity of 160 scfm, will be provided for the 

tertiary filter, which is greater than the required capacity of 126.40 cfm, based on 

an air supply rate of 4 cfm/sq. ft. of filter beds. The total square footprint of the 

proposed filter beds is 31.6 square feet. The blower selected is the Kaeser Model 

BB69C, with a 10.0 HP motor, See Appendix D for blower performance data. High 

and low pressure switches will be provided with manual valves to accommodate 

usage of the standby blower. 

 

The blowers will be provided with sound enclosures and will be housed in the proposed 

STP control building.  

 

 

 



Summit Club STP Replacement 17 
R&M Job No.: 2021-201  

Tertiary Filtration and Disinfection 

  

To meet the stringent effluent BOD5 and TSS limits for the STP outlined in Section V, a 

dual-media, dual-bed auto backwash tertiary filter and ultraviolet disinfection will be 

provided following the BESST extended aeration process. The tertiary filter unit to be 

provided as a pre-designed unit is the PURESTREAM PST-31.5 that includes filter beds, a 

clear well chamber, and backwash capabilities to treat secondary effluent to meet the 

design limits.  

 

Drawings of the tertiary filter unit are included in Drawing No. 3 – Manufacturer’s STP 

Layout.  All side walls, bottom, and partitions of the filter will be of structural grade ¼” 

steel plate, the internal air scour lines will be Schedule 40 perforated PVC pipe, and the 

backwash surge and backwash pump piping is Schedule 40 PVC pipe with iron pipe 

fittings. 

 

Disinfection of the effluent from the tertiary filter will be achieved using two (2) Enaqua 

Model M4 ultraviolet disinfection system units that will also be located in the proposed 

STP control building. The proposed in-line units will be installed in a flow-through 

configuration and fed by gravity from the filter. Isolation valves will be provided on the 

incoming lines to control flow in the event of maintenance, replacement, or repair work 

on one unit. See Appendix E regarding additional information on the UV disinfection 

system specified.  

 

Effluent Flow Metering   

 

A flow meter will be provided at a common location in the proposed 5’ diameter sampling 

manhole and effluent flow meter chamber. The instrumentation will provide a visual 

readout of instantaneous flow using a flow totalizer and a flow recorder and will be 

located in a dry location adjacent to the control equipment in the proposed STP control 

building. 

 

Effluent Recharge 

  

The treated effluent from the STP is discharged to Byram River from an existing outfall 

to the tributary located in the northwest region of the subject parcel. The replacement 

STP will be connected into the existing buried 6” diameter SDR-35 PVC outfall line at an 

existing manhole west of the existing STP building. The effluent recharge piping and 

structures shall remain intact downstream of the referenced manhole, and no sufficient 

evidence exists to warrant a modification of the existing outfall location. 



Summit Club STP Replacement 18 
R&M Job No.: 2021-201  

Sludge Holding Tank 
 

The sludge holding tank will be used to hold wasted sludge prior to disposal and will be 

provided as a part of the main treatment process tank. Sludge holding tank sizing is based 

on an equivalent sewage flow of 75 gpd per capita and 3 cubic feet of sludge per capita 

per month.  For the equivalent population of 600 people (45,000 gpd ÷ 75 gpd/capita) and 

3 cubic feet of sludge per capita per month, the required tank volume is 1,800 cu.ft. (600 

people X 3 cu.ft./capita), or 13,464.0 gallons. The sludge holding zone will measure 14’-

0” wide by 9’-9” long (plan view at the water level) with a 10’-6” SWD (12’-0” total sidewall 

depth), providing a total volume of 1,839.17 cu. ft. (13,757 gallons). This will provide 39.17 

cu. ft. (293.00 gal) greater than the 1,800 cu. ft needed of sludge storage, or 

approximately 30.65 days of storage capacity. 

 

Air will be supplied to the sludge holding tank at a minimum rate of 30 cfm per 1000 cu. 

ft. of tank volume via non-clog coarse bubble diffusers to keep the contents aerobic to 

avoid septic odors and contents of the sludge holding tanks in the completely mixed 

condition. Consequently, the total air supply rate will be as follows: 

   

CFM = 1,839.17 cu.ft. x 30 cfm/1000 cu. ft. 

   = 55.17 cfm 

 

Sludge and scum removal will be via scavenger truck to an approved off-site treatment 

facility, while the sludge supernatant will be returned by gravity flow to the anoxic zone of 

the treatment process. Each pump provided will be the Goulds Model 3887 submersible 

sewage pump, which will provide a minimum capacity of 76 gpm at 14.12 ft. TDH to 

elevate the sludge supernatant back to the equalization tank so decanted liquid can be 

rescreened prior to entering the treatment tanks. The sludge decant pump will be 

controlled by a dedicated control panel, which will contain a start timer, a stop timer, and 

a float override.  Pump performance curves can be found in Appendix B. 

 

Chemical Dosing 

 

Dosing of alum to the aeration compartments of the BESST system is required to comply 

with the Total Phosphorus effluent limit dictated by the SPDES permit. A suitably sized 

chemical metering pump and storage tank with containment will be provided. 

 

STP Control Building 

 

The proposed STP control building will contain the tertiary filter, two (2) UV units, five (5) 

blowers, and spare mechanical equipment, electrical panels and controls.   



Summit Club STP Replacement 19 
R&M Job No.: 2021-201  

 

A laboratory area will be provided within the building for the Operator, which shall include 

an emergency eyewash and safety shower installed as per 10 State Standards 

requirements. The structure will provide the necessary protection of the process controls 

and blowers from the elements (cold weather, rain, frost) and a dry, heated environment 

with proper ventilation for operating personnel for operation and maintenance functions, 

process testing, and record-keeping. Sufficient lighting shall be provided for safe working 

conditions. 

 

The laboratory area of the STP control building will provide space to store instruments 

and test kits for process monitoring. The instruments and test kits to be provided will 

include: 

 

* Portable dissolved oxygen meter 

* pH meter 

* Temperature meter or thermometer 

* 1-liter graduated cylinders for settleability tests 

* Hach DR900 colorimeter for Ammonia, Nitrite and Nitrate Measurement 

 

Sufficient storage within the STP control building has been allotted for tools, spare parts, 

and lubricants as well as drawer space for the operator to store maintenance logs and 

treatment plant records. Spare parts and lubricants will be provided as part of the facility 

construction. Required logs and records will be discussed in detail in the facility Operation 

and Maintenance Manual to be prepared by the Engineer of Record during the 

construction period.  

 

A new asphalt driveway will be paved on the west side of the STP control building to allow 

for Operator and visitor parking as well as a turnaround point for sludge pump trucks. 

 

Standby Power 

 

A standby gas generator will provide power to all the STP equipment during utility power 

outages. The generator will be pad mounted outside the STP control building in a louvered 

enclosure and will be provided with residential grade silencer. 

 

 

 

 

 



Summit Club STP Replacement 20 
R&M Job No.: 2021-201  

Miscellaneous Facility Design Features 

 

 Separation      

 Distances -  Table B-1 “Recommended Minimum Aerial Separation Distance from 

Treatment Facility” of the NYS DEC standards for Intermediate Sized 

Wastewater Treatment Systems requires a 200-ft. minimum radial 

distance to existing downwind dwellings from STP treatment 

processes enclosed in a building. Table B-1 also requires a 150-ft. 

minimum separation distance from the treatment units to 

neighboring property lines with residential use. The above 

requirements are met for the replacement STP process as shown in 

the proposed site plan in Figure 1.  

   

  Table B-2 “Minimum Horizontal Separation Distances” presents the 

50-ft. distance requirement for sewer piping from drilled wells. The 

existing private wells on the parcel are all located greater than 50 

feet from the proposed gravity sewer piping for the replacement STP. 

 

 Water      

 Supply - There shall be a 1” diameter water service for the STP that taps into 

the water supply distribution system from the proposed water 

treatment plant approximately 55 ft south of the existing STP 

building. A reduced pressure backflow preventer will be provided on 

the water supply into the treatment plant to protect the community 

water supply from possible contamination. 

 

 Ventilation - Ventilation will be provided to maintain a dry, comfortable condition 

inside the control building. Six (6) air changes per hour will be 

provided. 

 

 Testing -  The design documents will contain provisions for structure, piping 

and equipment testing in accordance with the NYS DEC Standards 

and the requirements outlined in 10 State Standards. This will 

include structure water tightness testing, piping pressure testing, 

and operational testing of equipment (including pumps, controls, 

and alarms). 

 

 Certifications -  Manufacturers certifications of successful equipment testing and 